
 

 

Trihalomethanes: from precursors to management 

strategies 

 

EngD 

 

Maria Valdivia-Garcia 

 

 

Supervisors:  

Dr David Werner 

Professor David Graham and  

Mr Paul Weir 

 

 

A Thesis submitted to Newcastle University in partial fulfilment of the 

requirements for the degree of Doctor of Engineering in the Faculty of Science, 

Agriculture and Engineering 

 

 

School of Civil Engineering and Geosciences 

Cassie Building 

2017 

 

 



 

 

 

 

 

 

 

 

Declaration 

 

I hereby certify that the work presented in this thesis is my original research work, with the 

exception of collected data presented in Chapter 3 which were performed at Scottish Water 

Scientific Services. The experiment set up and subsequent all analytical work was carried out 
[...]
33. Peacock M, Burden A, Cooper M, Dunn C, Evans CD, Fenner N, et al. Quantifying 

dissolved organic carbon concentrations in upland catchments using phenolic proxy 

measurements. J Hydrol. 2013;477:251-60. 

34. Sun W, Xia C, Xu M, Guo J, Sun G. Application of modified water quality indices as 

indicators to assess the spatial and temporal trends of water quality in the Dongjiang River. 

Ecol Indic. 2016;66:306-12. 

35. Goslan EH, Krasner SW, Bower M, Rocks SA, Holmes P, Levy LS, et al. A comparison 

of disinfection by-products found in chlorinated and chloraminated drinking waters in 

Scotland. Water Research. 2009;43(18):4698-706. 



92 
 

36. Bougeard CMM, Goslan EH, Jefferson B, Parsons SA. Comparison of the disinfection 

by-product formation potential of treated waters exposed to chlorine and monochloramine. 

Water Research. 2010;44(3):729-40. 

37. Badawy MI, Gad-Allah TA, Ali ME, Yoon Y. Minimization of the formation of 

disinfection by-products. Chemosphere. 2012;89(3):235-40. 

38. Bond T, Goslan EH, Parsons SA, Jefferson B. Treatment of disinfection by-product 

precursors. Environ Technol. 2011;32(1):1-25. 

39. Chowdhury S, Champagne P, McLellan PJ. Models for predicting disinfection 

byproduct (DBP) formation in drinking waters: A chronological review. Sci Total Environ. 

2009;407(14):4189-206. 

40. Rook JJ. Haloforms in drinking water. Journal / American Water Works Association. 

1976;68(3):168-72. 

41. Khan SJ, Deere D, Leusch FDL, Humpage A, Jenkins M, Cunliffe D. Extreme weather 

events: Should drinking water quality management systems adapt to changing risk profiles? 

Water Res. 2015;85:124-36. 

42. Zhao Y, Yang HW, Liu ST, Tang S, Wang XM, Xie YFF. Effects of metal ions on 

disinfection byproduct formation during chlorination of natural organic matter and surrogates. 

Chemosphere. 2016;144:1074-82. 

43. Murphy J, Hadley Centre for Climate Prediction and Research., UK Climate Impacts 

Programme. Climate change projections [Text (HTML format)]. [Exeter: Met Office Hadley 

Centre; 2009. Available from: 

http://ukclimateprojections.defra.gov.uk/content/view/824/517/index.html. 
 

http://ukclimateprojections.defra.gov.uk/content/view/824/517/index.html


93 
 

 

 

 

 

 

 

 

 

 

 

Chapter 4 

ROOT CAUSES OF SEASONAL TRENDS IN TRIHALOMETHANES (THMs) 

FORMATION IN DRINKING WATER TREATMENT SITES 

 

 

 

 

 

 

 

 

 

 

 

 

 



94 
 

4.1 Introduction 

Addition of chlorine or chloramine as disinfectants are a worldwide practice due to its efficacy 

to eliminate pathogens and low cost (1). If natural organic matter (NOM) in the form of 

dissolved organic carbon (DOC) is still present prior to the point of disinfection it will react 

and form disinfection by products (DBPs). The mechanisms or reaction between the diverse 

chemical species that form NOM create an incredibly vast variety of potential halogenated 

analogous of which trihalomethanes (THMs) are the most regulated and documented due to 

their potential carcinogenic effects (1).  

 

Thus, one of the main research interest in the drinking water field for the past forty years since 

chloroform was identified in potable water by Rook in 1974 (1) has been to identify root causes 

of DBPs formation to aid in reducing the occurrence of DBPs such trihalomethanes in potable 

water supplies. However, not just the amount of DOC determines THMs, but also external 

factors such geographical location and seasonality for example, as discussed in chapter 3. 

THMs formation at a country scale in Scotland data showed seasonal trends with peak THM 

concentrations in late summer and early autumn, which coincided with high raw water DOC 

and ambient temperature. It was also speculated, that seasonal changes in microbial activities 

affect DOC release and quality, and changes in rainfall patterns over the year, as well as 

changes in disinfection practice to assure residual chlorine concentrations within distribution 

networks.  

 

These could all be factors contributing to the observed seasonality in THMs formation. This 

chapter seeks to more reliably establish the relative contribution of these factors to seasonality 

in THM formation. To this end, five full-scale drinking water treatment plants were selected 

as case study sites for the monthly monitoring of raw and treated water quality so that the effect 



95 
 

of seasonal changes and operational factors could be studied more closely during a period of 

one year for each individual site. In addition, quarterly samples were taken from each of the 

case study sites to study THM formation potential under well controlled laboratory conditions, 

where individual factors could be isolated. The main objective was to identify more reliably 

what factors caused the seasonal trends in THMs in drinking water observed in chapter 3 at the 

country scale.  

 

4.2 Methods 

4.2.1 Selection of six case study sites 

Case study sites were selected from a total of 93 sites to identify six which will represent the 

majority of drinking water sites around Scotland. Cluster analysis was performed to achieve 

this objective using K-means algorithm by R Studio free software (Integrated Development for 

R. R Studio, Inc., Boston, MA. Version: 3.3.1). Preliminary exploratory analysis of data 

involved the division of water treatment plants (WTPs) sizes into three categories: small, 

medium and large. Size was defined by applying a histogram of frequency for size (ML/day) 

using also R Studio software. Minimum size was allocated at 0.006 ML/day and maximum at 

110 ML/day. Frequency plots showed that the majority of WTWs from the selected 93 sites 

were small (n = 47, 51.6%) ranging from 0.006 ML/day to 0.838 ML/day, medium size WTWs 

(n = 26, 28.6%) from 0.838 ML/day to 13.5 ML/day and large WTWs (n = 18, 19.8%) from 

13.5 ML/day to 110 Ml/day. Twenty centroids were used for K-means with maximum number 

of 100 iterations. The K groups were plotted against the following quality variables: total 

THMs (distribution and potable water), TOC (raw water, final potable and distribution 

networks), colour (raw water), chloride (distribution networks) and bromide (raw water) to 

determine outliers (anomalies).  



96 
 

This approach selected a preliminary set of 21 drinking treatment plants which were grouped 

per regions from which the final selection of six case study sites was narrowed down according 

to accessibility, type of treatment (conventional coagulation and membrane filtration) and 

geographical location. The selected six case study sites were: Forehill, Amlaird, Stornoway, 

Port Charlotte, Gigha and Broadford (all flow diagrams appear in Appendices for chapter 4, 

Figures 4.1-4.6). 

 

However, due to problems with sampling accessibility and delivery, the monthly monitoring 

programme included only five case study sites (Amlaird, Stornoway, Forehill, Broadford and 

Gigha) during a one year period starting in November 2014 until September 2015. Port 

Charlotte WTP was eliminated as many samples were missing, but included in the quarterly 

monitoring programme 

 

4.2.2 Case Study Sites description 

a) Forehill Water Treatment Plant (FWTP) 

The River Ugie supplies raw water to Forehill WTP which is pumped to an impounding 

reservoir located at the site. Forehill supplies water to 24,415 inhabitants by distributing treated 

water into nine service reservoirs with a total length of 281.87 Km of mains. Average flow rate 

processed at the site is 20 ML/day. Raw water is dosed with lime. Ferric sulphate and 

polyacrylamide are added for coagulation at pH 5-5.5 and the clarified water is pH re-adjusted 

with lime to pH 8.5 to aid manganese removal. Rapid gravity filters (seven single media sand 

filters) filter the clarified water and backwash every 72 hours. Filtrate water passes through 

two granulated activated carbon (GAC) units before is chlorinated in a contact tank for a 

minimum of 10 minutes and pH adjusted to approximately 8-8.5. Due to the different residence 

times in the reservoirs different doses of chlorine are added to maintain disinfection residuals.  



97 
 

b) Amlaird Water Treatment plant (AWTP) 

Raw water is abstracted from Craigendunton Reservoir located 4 Km north east of the treatment 

site which is supplemented by Loch Goin and four other burns. Supply to the local distribution 

systems is carried out by three service reservoirs located within the boundaries of the AWTP 

to a population size of 34,800 and covering a total main length of 200 Km. The average flow 

rate of the works is 13.9 ML/day and it functions under automatic remote control (telemetry) 

with minimum operator intervention.   

 

Raw water is automatically monitored for colour, turbidity and pH (adjusted with lime prior to 

coagulation to reach pH values between 8-8.5 using ferric sulphate and polyacrylamide (0.1%). 

The flocculated water passes through six dissolved air flotation (DAFs) units, then it is  

clarified and filtered by pressure sand filtration (sand beds with 10% manganese dioxide) to 

finally being chlorinated and pH adjusted below 8.5. The soils surrounding AWTP are formed 

by peat and peaty gleys and surrounded by manmade forests with bracken vegetation. Sheep 

grazing or agricultural activities are not typical in this catchment area. 

 

c) Stornoway Water Treatment Plant (SWTP) 

Raw water is abstracted from Loch Mor A Stairr located at 5 km north west of Stornoway. 

Treated water is stored into four service reservoirs to be distributed to six supply zones for a 

total population of 9630 and a total main length of 125 Km. Average flow rate is 5 ML/day. 

Aluminium sulphate is added for coagulation and polyacrylamide (0.1%) for coagulation and 

flocculation and water is distributed to four clarifiers. Clarified water is treated with sodium 

carbonate and chlorine for manganese removal and passes through 12 pressure filters. 

Stornoway is controlled by telemetry and functions with very little human intervention except 



98 
 

for filters backwash. The catchment area is formed by mainly undisturbed bog peatland and 

covered by sphagnum vegetation.  

 

d) Port Charlotte Water Treatment plant (PCWTP) 

Raw water flows by gravitation from Loch Gearach located 2 Km away of the WTPC to supply 

a population of 757 using eight storage service reservoirs and a total main length of 50 Km 

with average flow demand of 0.44 ML/day. Raw water is mixed with sodium carbonate and 

aluminium sulphate (17%) simultaneously to achieve pH between 8-8.4 and continues to a 

coagulation tank where polyacrylamide (0.1%) is added immediately. The clarified water is 

divided into three pressure filters (PF) followed by three manganese contact tanks (MCTs). 

The treated water reaches a baffled contact tank for final chlorination at final concentration of 

1 mg/L for a minimum of 20 minutes contact time.  

 

Chlorinated water is stored in the service reservoir and pH adjusted to values between 7.5 -8. 

PCWTP has a backwash sequence of PFs and MCTs which is performed once a month where 

rinsed water is recycled back to the coagulation tank. PCWTP is located in Islay at the West of 

Scotland. Loch Gearach receives water from three stream tributaries influenced by manmade 

forestry and low sheep and cattle grazing activities. The soils surrounding the catchment area 

of PCWTP are mainly peaty with bracken vegetation. 

 

e) Gigha Water Treatment plant (GWTP)  

 Raw water is abstracted from Mill Loch located 100 m away from the site and has one service 

reservoir for a small distribution zone that serves to a population of 110 with a total main length 

of 49 Km. Mill Loch has a measurement gauge to measure depth levels and an inlet flow rate 

of 0.26 ML/day.  Raw water pass through basket strainers (2mm) at 3 bars until it reaches the 



99 
 

stack of 36 tubular membrane modules. Each module has 72 straws made of cellulose acetate. 

The permeate passes through a granular activated carbon (GAC) filter then chlorine is dosed 

as sodium hypochlorite before continuing through a limestone contact tank for pH adjustment 

(7.5-7.9) and manganese removal. GWTP is located in the island of the same name at the West 

of Scotland. The main activities of the island are sheep grazing, very small scale of barley and 

wheat production and tourism during summer. The Loch has no tributaries and it is only fed by 

an aquifer and runoff as a result of rainfall and the catchment area has peatland and bracken 

vegetation. Although, this Loch has experienced blooms of bog bean in the past now it is 

controlled and its waters provide a good habitat for local birds.  

 

f) Broadford Water Treatment Plant (BWTP) 

The site abstracts raw water from river Allt A’Mhuilinn which is screened prior to entering the 

site. Treated water is stored into one service reservoir to be distributed to two supply zones for 

a total population of 1023 and a total main length of 17.25 Km with average flow rate of 0.257 

ML/day. Raw water at pH 8-8.5 passes through a 25 µm micro strainer washable filter. 

Microfiltration is achieved with 12 modules containing spiral membranes made of cellulose 

acetate.  

Disinfection is achieved by adding sodium hypochlorite solution after 20 minutes contact time, 

the clear water passes through a GAC filter and after this through a limestone bed rich in 

magnesium oxide used also for manganese control. BWTP is controlled by telemetry and 

functions with very little human intervention. The catchment area around Broadford is 

dedicated mainly to forestry and sheep grazing. The land nearby is not used for other 

agricultural purposes and peatland is the predominant type of soil in this area.  

 

 



100 
 

4.2.3 Sampling monitoring strategy 

During the monthly monitoring, samples were collected and analysed by Scottish Water 

Scientific Services after each step of the process including final potable water (Table 4.1) 

following a scheduled sampling programme and certified analytical protocols approved by the 

Drinking Water Quality Regulator (DWQR) for Scotland and the United Kingdom 

Accreditation Service (UKAS).  

 

All data was extracted and processed for statistical analysis from Scottish Water Laboratory 

Information Management System (LIMS). THMs were measured using a modified in house 

method based on EPA Method 524.2 for purgeable organic compounds in water by capillary 

column gas chromatography mass spectrometry (2, 3). Rainfall and temperature data were 

collected from nine Meteorological Stations located across Scotland (Paisley, Dunstaffanage, 

Tiree, Stornoway, Lerwick, Wick, Nairn, Braemar and Leuchars), including data from 

November 2014 to September 2015 (historical data available from 

http://www.metoffice.gov.uk). Using these data, average and standard deviations for monthly 

rainfall and temperature were calculated. 

 

A quarterly monitoring programme that covered each season was also set up for a period of 

one year starting in November 2014 to September 2015 from six drinking water treatment 

plants (Amlaird, Stornoway, Port Charlotte, Forehill, Broadford and Gigha). Samples were 

collected after each step of the process before the point of disinfection (Table 4.1) in 5 L high 

density polyethylene containers with caps purchased from VWR, Poole, England. Samples 

were delivered to the research laboratories at the School of Civil Engineering and Geosciences 

(Newcastle University) where samples were filtered through glass fibre pre filters (Millipore, 

Cork, Ireland) to remove larger particulates and then through 0.45µm polyamide membrane

http://www.metoffice.gov.uk/


101 

 

 

 
Table 4.1 Case study drinking water plants located around Scotland



102 

 

(Sartorius, Goettingen, Germany) to be stored at 4°C until for further use. THMs analysed in 

Newcastle University followed modified methods from McNeal and Munch (2, 3).  